Ural Parts Book - Sidecar Frame, 2WD

Figure 35. - Sidecar Frame, 2WD
Item Part # Description Notes Q-ty

1 IMZ-8.107-00002 Sidecar and wheel assy Not available as an assy. 1
2 IMZ-8.1037-00002P Sidecar and wheel assy Not available as an assy. 1
3 IMZ-8.107-20001 Sidecar chassis assy - 2WD Specify Color when ordering 1
4 IMZ-8.103 -20090-10  |Sidecar fender with light Specify Color when ordering 1
5 IMZ-8.107-20040 Brake drum cover with shoes 1

assy
6 IMZ-8.107-05051 Drive shaft with fork assy 1
7 IMZ-8.107-20020 Arm with wheel axle assy 1
8 IMZ-8.107-20012 Sidecar frame 1
9 IMZ-8.107-11065 Brake shaft assy 1
10 IMZ-8.107-20057 Rear bracket with jaws assy 1
11 IMZ-8.1037-26001 Spring and hydraulic shock See figure 42 - Shock; Item #1

absorber
12 IMZ-8.101-20050 Sidecar prop with adjusting fork 2

assy
13 IMZ-8.107-20066 Protective bracket Specify Color when ordering 1
14 IMZ-8.107-20019 Wheel axle arm, assy 1
15 IMZ-8.103 -20021 Sidecar fender assy Specify Color when ordering 1

Crawford Sales Company

Page 1 of 2




Ural Parts Book - Sidecar Frame, 2WD

Figure 35. - Sidecar Frame, 2WD
Item Part # Description Notes Q-ty
16 IMZ-8.107-20075-01  |Rear bracket 1
17 IMZ-8.103-09468 Mudguard short, plastic, YPAN logo 1
18 6308479 Mudguard strap 4
19 IMZ-8.103-20640 Light adaptor 2
20 IMZ-8.103-20657 Gasket 2
21 IMZ-8.107-20207-01 Step Specify Color when ordering 1
22 IMZ-8.107-11406 Brake tie rod 1
23 IMZ-8.101-06253-01  |Tie rod fork 1
24 7220320 Ball joint jaw 4
25 72-20325 Ball joint nut 2
26 62-20017-01 Wheel hub dust cap 1
27 63-09764 Bushing, silent block 2
28 IMZ-8.107-20670 Distance bushing, silent block 2
29 6309762 Bushing, silent block 1
30 6309262 Distance bushing 1
31 66-20240 Arm stop buffer 1
32 7211404 Lever bushing, rear wheel brake 1

49 201572-P27C

Bolt M12x1,25x55

50 258041-P2

Cotter pin 3,2x32

50 250515-P27C

Nut M12x1,25:

33 IMZ-8.103-11413 Tie rod nut 1
34 356-70523 Bolt M12-6gx70 2
35 292917-P27C Crown nut 1
36 366059-P27C Bolt M14x1,5-6gx30 2
37 252158-P27C Wsher 14L 2
38 201418-P27C Bolt M6-6gx16 3
39 250508-P27C Nut M6 3
40 252004-P27C Washer 6 3
41 252154-P27C Washer 6L 3
42 201477-P27C Bolt M8x1x33 4
43 250511-P27C Nut M8x1 4
44 252155-P27C Washer 8L 4
45 220103-P27C Screw M6x14: 4
46 250508-P27C Nut M6 4
47 252004-P27C Washer 6L 4
48 220104-P27C Screw M6x14 4
49 250508-P27C Nut M6 1

1

1

1

2

51 258071-P27C

Cotter pin 5x45

n/px 8.107-05520

Spacer/distance ring

Between axle and wheel

Crawford Sales Company

Page 2 of 2




